
Number Part Number Name Quantity

1 41024 DEFLECTOR 1,000

2 35128 CUT.HGT.INDICATOR 1,000

3 36332 SEALING PLATE 1,000

4 38185 CUT.DECK RM46 1,000

5 38460 COVER + STICKER 1,000

6 39392 SPRING 1,000

7 39393 SPRING 1,000

8 39847 COVER  RM46 1,000

9 39994 BASE PLATE RM46 1,000

10 40047 GRIP 1,000

11 43504 COUPLING COVER 1,000

12 50103 DEFLECTOR AXLE RM46 1,000

13 50104 HOOK WASHER 1,000

14 71190 SCREW EJ-PT KA40X25 1,000

15 71299 SCREW EJPT KA 40X14 1,000

16 71365 SCREW WN145160X20 1,000

PABCTS - Cutting deck

1 / 15



PABCTS - Cutting deck

2 / 15



Number Part Number Name Quantity

1 5496 SCREW 6X20 1,000

2 6011 WASHER 12,2X23,2X1 1,000

3 9022 BALL BEARING 6002 1,000

4 9034 NYLON WASHER 1,000

5 20507 BOLT HM 6X20 1,000

6 20533 BEARING DIAM.12 1,000

7 20536 CRINKLE WASHER 1,000

8 20537 WHEEL RING 1,000

9 20539 FRONT RING 1,000

10 21609 PIN 5X22 1,000

11 22029 FLAT WASHER 6,5 1,000

12 23276 WHEEL 46 TR GREEN 1,000

13 24067 WASHER 1,000

14 24132 SHAFT WASHER 1,000

15 24692 SEALING WASHER 1,000

16 24810 WHEEL 180 + BEARING 1,000

17 24922 WHEEL FLASK 180 GR. 1,000

18 35399 GEAR 1,000

19 36310 OIL BAD REDUCER 1,000

20 36478 SPRING 1,000

21 36483 BRACKET 1,000

22 36597 SPRING FIXING 1,000

23 36720 SPRING 1,000

24 37239 SRING BRACKET 1,000

25 37293 LINKING ROD 1,000

26 37561 NUT 1,000

27 40594 GRIP 1,000

28 41654 SHAFT PROTECT. TUBE 1,000

29 42097 SPACER 1,000

31 42704 SPACER CUTTING H.FR 1,000

32 42706 SPACER CUTTING H.R. 1,000

33 42736 RING 1,000

34 43020 BEARING 6201 2RS 1,000

35 43036 BELT TENSION SPRING 1,000

36 43069 BELT SPZ812 1,000

37 43187 REAR WHEEL COVER TR 1,000

38 43265 FRONT CUT.HGT 1,000

39 43292 R.CUTTING HEIGHT 1,000

40 43301 FREE WHEEL LEFT 1,000

41 43302 FREE WHEEL RIGHT 1,000

42 51588 SPRING SPACER 1,000

PABCTS - Transmission avance - Roues - HDC

3 / 15



Number Part Number Name Quantity

43 51972 STOP 1,000

44 52035 CUT.HEIGHT CONTROL 1,000

45 71021 SCREW FHC/90 M6X12 1,000

46 71201 NUT M6 1,000

47 71075 WASHER 1,000

48 71096 WASHER B6,4 1,000

49 71135 SCREW 5X25 1,000

50 71222 SCREW FHC/90 6X12 1,000

51 71255 SCREW TH M6X14 1,000

52 71365 SCREW WN145160X20 1,000

53 71425 SCREW TH M6X14 1,000

54 71427 S WASHER DIN 137-A8 1,000

55 71440 PIN SHAFT 5X22 1,000

56 20567 BELT SPZ800 1,000

PABCTS - Transmission avance - Roues - HDC

4 / 15



PABCTS - Transmission avance - Roues - HDC

5 / 15



Number Part Number Name Quantity

1 7035 FLAT WASHER 1,000

2 7337 KEY 1,000

3 7341 FLAT WASHER 10,3X49 1,000

4 20633 HEX.SCREW 8X65 1,000

5 24006 SHEAR WASHER 1,000

6 24052 KNUCKLE RING 1,000

7 39943 PLATE 1,000

8 41007 INSULATION MUFF 1,000

9 42019 BUSH 12X8,2X19 1,000

10 42696 PROTECTION 1,000

11 53336 COUPLING 22.2 1,000

12 53339 ENGINE 1,000

13 53341 BATTERY 5AH 1,000

14 53342 CHARGER 5AH 1,000

15 71052 SPRING WASHER,DIN 1 1,000

16 71205 SCREW M8 1,000

17 71398 BOLT H UNF 3/8"60 1,000

18 71413 SCREW HM 8-20 1,000

19 MZ46E BLADE FOR RM46 1,000

PABCTS - Engine fixing - Blade

6 / 15



PABCTS - Engine fixing - Blade

7 / 15



Number Part Number Name Quantity

1 21437 SCREW 1,000

2 21585 SCREW BZ 4,2X9,5 1,000

3 22456 SCREW HM 6X40 1,000

4 35513 SPRING 1,000

5 36738 DRIVE CABLE RM46 1,000

6 36903 LEVER 1,000

7 36904 LEVER 1,000

8 37173 STOP 1,000

9 53340 ENGINE HANDLING 1,000

10 53361 CABLE 1,000

11 71201 NUT M6 1,000

12 71075 WASHER 1,000

13 37343 RUBBER PROTECTION 1,000

14 37344 RUBBER PROTECTION 1,000

15 37611 COVER 1,000

16 43089 COVER 1,000

PABCTS - Guidon - Eléments de commande

8 / 15



PABCTS - Guidon - Eléments de commande

9 / 15



Number Part Number Name Quantity

1 6416 WASHER 1,000

2 21437 SCREW 1,000

3 35778 HANDLE BAR STOP 1,000

4 38957 CABLE GUIDE 1,000

5 39758 CLIP 1,000

6 41443 INSERT BUTTON 1,000

7 71122 SCREW 8X20 1,000

8 71140 SCREW M8X45 1,000

9 71274 WASHER B8.4 1,000

10 71276 SCREW EJPT K70X20 1,000

11 37295 RIGHT ARM 1,000

12 37296 LEFT ARM 1,000

13 39846 COVERING 1,000

14 52088 L.HANDLEBAR RM41/46 1,000

15 53369 HANDLE BAR 1,000

PABCTS - Handle bar

10 / 15



PABCTS - Handle bar

11 / 15



Number Part Number Name Quantity

1 37561 NUT 1,000

2 20559 CIRCLIPS 10 1,000

3 21481 WASHER 1,000

4 39944 LOWER GRASBOX WHITE 1,000

5 39945 BRACKET GRASSBOX CP 1,000

6 41608 INDICATOR FILLING 1,000

7 41655 GRASSBOX GRIP 1,000

8 41657 ROD 1,000

9 41658 GRASSBOX HOOK RIGHT 1,000

10 41659 GRASSBOX HOOK LEFT 1,000

11 41660 GRIP PROTECTION 1,000

12 41662 -> 39945 1,000

13 71231 SCREW JM5-16 1,000

14 39556 R.GRASSBOX GRID 1,000

15 39557 L.GRASSBOX GRID 1,000

PABCTS - Basket

12 / 15



PABCTS - Basket

13 / 15



Number Part Number Name Quantity

1 53372 PABCTS STICKER 1,000

2 - - 1,000

3 37247 STICKER RM46 1,000

4 38728 STICKER FRANCE/EURO 1,000

5 53508 STICKER 1,000

6 53509 STICKER 1,000

7 37095 DRIVE TRS STICKER 1,000

8 39049 STICKER 1,000

9 12168 STICKER 1,000

PABCTS - Sticker

14 / 15



PABCTS - Sticker

15 / 15


